
Underwood Engineers, Inc ES-1  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\Execsum.doc Portsmo

201 FACILITIES PLAN EXECUTIVE SUMMARY 

This Executive Summary presents the objectives of the 201 Facilities Plan Update, provides a 

project background, describes the approaches used to evaluate the wastewater collection and 

treatment systems, and presents a brief summary of conclusions and recommendations. The 201 

Facilities Plan Update also presents a comprehensive sewerage master plan designed to address 

the City’s wastewater infrastructure needs in the most cost effective manner. 

The objectives of the 201 Facilities Plan Update are: 
[...]
4.4 COLLECTION SYSTEM SUMMARY (Exclusive of Pease) 

The collection system evaluation included a review of existing problem areas, site visits during 

storm events and tidal inflow events, and modeling of the main interceptors within the collection 

system.  In general the approach used was a desktop analysis.  The evaluation used available data 

collected by the wastewater treatment plant, collection system, and department of public works 

staff.  A full scale sewer system evaluation survey (SSES) was not performed as part of this 

update.  However, limited flow monitoring and sewer inspection was performed to better 

prioritize potential projects.   

The major problems identified in the collection system include tidal inflow, combined sewers, 

infiltration and the need to address the CSOs.  The strategy proposed to address these problems 

involves a stepwise approach.  Initially, major tidal and freshwater inflow sources should be 

addressed, as they may be a significant contributor to sewage backups during heavy rains.  

Additionally, cleaning and inspection of the major interceptors should be performed to maximize 

the system storage capacity, identify blockages or flow restrictions, and evaluate the need for 

repairs or replacements.  Following removal of significant inflow sources and interceptor 

evaluations, combined sewer separations should be prioritized to address the worst problem areas 

first.  As the sewer cleaning and repairs, and combined sewer I/I removal progresses, a reduction 

in the frequency and duration of the CSOs should be realized as well as a decrease in the 

incidence of sewage backups and system flooding.  It is likely that complete I/I removal within 

all combined areas will not be necessary to realize a significant improvement, however, the 

effectiveness of each project should be monitored through follow-up flow monitoring to 

determine the extent and need of additional I/I removal. 

For areas that are considered for I/I removal, inspection and cleaning should be performed 

initially to determine if there any blockages or obstructions contributing to capacity problems as 



Underwood Engineers, Inc 4-37 201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec4.doc  Portsmo

well as to determine whether sewer replacement or storm drain construction is the most cost 

effective means of I/I removal.  In addition to areas considered for I/I removal, the City should 

consider establishing a routine cleaning and inspection program for the entire collection system. 

Operation and maintenance of the City’s pumping stations should focus on maintaining 

maximum pumping capacity to minimize the potential of sewage backups and CSOs.  Currently 

the two most important pumping stations in the City are not pumping to their design capacity.  

These stations should be evaluated to determine the cause of their capacity limitations.  In the 

past the pumping stations have been used to balance flows within the collection system and to 

maintain certain flows to the WWTP.  Based on our evaluation it appears that this method of 

operation was necessary to minimize loss of solids from the clarifiers and to avoid overloading 

the primary effluent filters.  However, it has created a situation that may have artificially 

increased the flooding and backups within the collection system.  In addition, this approach to 

collection system operation has increased the frequency and duration of CSO events. 

This section presented an extensive list of collection system projects.  However, we do not 

recommend site-specific solutions for all the listed problems.  The general approach to these 

project is incremental and iterative, the most effective solutions will be implemented first with 

follow-up monitoring to determine the success of the project.  The CSO Long Term Control Plan 

will be developed and implemented concurrent with these projects.  The two programs, 

collection system upgrades and CSO control, will be dependant upon each other.  Therefore, 

periodic monitoring and coordination will be necessary throughout their execution.  Section 6 of 

this report covers the recommended collection system projects and their associated costs. 









Underwood Engineers, Inc 5-1  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec5.doc  Portsmo

SECTION 5 

EVALUATION OF PEIRCE ISLAND WASTEWATER TREATMENT 

PLANT AT EXISTING AND FUTURE FLOWS AND LOADS

5.1 GENERAL 

As part of the 201 Facilities Update, the Peirce Island WWTP was evaluated to determine current 

and future capacity limitations.  The evaluation included a plant wide mass balance, a hydraulic 

evaluation and a unit process evaluation.  The development of current and future flows was 

discussed in Section 3 of this report and is summarized here again in Table 5-1. 

TABLE 5-1 

SUMMARY OF PRESENT AND FUTURE PROJECTED FLOWS AND LOADS 

Based on Buildout 

Flow Projections 

1998 2010 2020

Total Average Sanitary Flow (mgd) 2.11 3.00 3.87 

Estimated Average I/I (mgd) 3.40 3.41 3.41 

Total Annual Average Daily Flow (mgd) 5.50 6.41 7.28 

Peak Hourly Flow  W/O Sewer Separation (mgd) 62.30 65.07 67.95 

Peak Hourly Flow with Sewer Separation or 

continued use of CSOs (mgd) 

22.00 22.00 22.00 

Average Daily BOD5 (lbs./day) 5,410 7,630 9,880 

Average Daily TSS (lbs./day) 5,180 7,300 9,470 

Average Daily TSS W/Chemical Addition (lbs./day) 5,490 7,700 9,920 

Peak Week BOD5 (lbs./day) 12,810 18,080 23,420 

Peak Week TSS (lbs./day) 11,780 16,660 21,580 

Peak Week TSS W/Chemical Addition (lbs./day) 12,520 17,600 22,660

Peak Month BOD5 (lbs./day) 8,990 12,670 16,400 

Peak Month TSS (lbs./day) 7,110 10,000 12,970 

Peak Month TSS W/Chemical Addition (lbs./day) 7,620 10,660 13,720 



Underwood Engineers, Inc 5-2  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec5.doc  Portsmo

The original Peirce Island primary wastewater treatment plant was put into service in 1964 and 

was upgraded to an advanced primary treatment plant in 1991.  The upgraded plant was designed 

to handle an average daily flow of 4.8 mgd and a peak hourly flow of 22 mgd (NPDES Permit 

limit is 4.5 mgd).  The treatment plant is comprised of preliminary treatment, primary treatment, 

primary effluent filtration and disinfection.  Treated wastewater is discharged to the Piscataqua 

River via a 24-inch outfall.  A process flow diagram is shown in Figure 5-1. 

5.2 METHODOLOGY 

As part of the WWTP evaluation, Underwood Engineers Inc. prepared a mass balance of the 

entire treatment plant to determine the theoretical limitations at the plant and compared these 

values to actual plant data.  A series of meetings were held with plant personnel to review 

existing problem areas.  As a result of these meetings and the mass balance, a list of projects was 

developed, advantages and disadvantages for each project were discussed, and each project was 

ranked.  The complete list of projects is included in Appendix 5-1.  Unit process evaluations 

were performed on each unit process to determine their theoretical capacities.  In addition, 

treatment plant records from 1993 to 1999 were reviewed to determine the historical treatment 

efficiency of the plant. 

5.3 PERFORMANCE EVALUATION 

Records from 1993 to 1999 were evaluated to determine the performance of the treatment plant 

and to determine if modifications to any unit processes were required.  Table 5-2 lists the NPDES 

permit and 301 (h) waiver requirement violations since the upgraded plant went on-line.  

Ignoring violations for excess flow, which is mainly due to wet weather flows, roughly 80% of 

all the violations were due to either total coliform or failure to meet the 30% removal 

requirement for BOD5.  The causes and proposed solutions to these violations will be discussed 

further within this Section.

5.4 HYDRAULIC EVALUATION 

A hydraulic evaluation was performed to determine the maximum possible flow the existing 

plant could handle. This evaluation ignored unit process treatment efficiencies and focused on 



Underwood Engineers, Inc 5-3  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec5.doc  Portsmo

the maximum amount of flow the plant could handle before the tanks would overtop.  Based on 

the existing configuration and pump capacity the plant is limited to 22 mgd.  Assuming pump 

capacity at Mechanic Street pumping station were not the limiting factor the outfall is the next  

Insert Figure 5-1 



Underwood Engineers, Inc 5-4  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec5.doc  Portsmo

limiting factor at 26 mgd.  The aerated grit chambers are hydraulically limited to approximately 

32 mgd.  Beyond 32 mgd the clarifiers and chlorine contact tanks begin to overtop. 

TABLE 5-2 

SUMMARY OF NPDES AND 301 (H) WAIVER REQUIREMENT VIOLATIONS *

Flow Coliform pH

BOD 

#/day

BOD 

mg/L Settleabl

e Solids 

Solids,

Total 

Suspended 

%

Removal 

BOD 

1992 0 1 0 0 0 0 0 0 

1993 3 1 0 0 0 0 0 0 

1994 5 1 0 0 0 4 1 5 

1995 7 2 0 0 0 0 0 6 

1996 9 8 0 0 0 1 0 6 

1997 4 4 2 0 1 2 0 11 

1998 6 12 1 0 3 2 0 7 

1999 3 1 0 0 1 0 0 0 

Totals 37 30 3 0 5 9 1 35 

* As of August 31, 1999 

5.5 UNIT PROCESS EVALUATION 

Each unit process at the treatment plant was evaluated to determine its capacity.  Table 5-3 lists 

the capacities of the major unit process at present and future flow and loads.  Process evaluation 

calculations are presented in Appendix 5-2.  The following is a brief discussion of each unit 

process.

5.5.1 Preliminary Treatment 

5.5.1.1 Screening 

Preliminary treatment is the first step in wastewater treatment at the Peirce Island WWTP.  

Preliminary treatment involves the removal of large, stringy, or floatable materials and removal 

of grit in order to protect downstream equipment.  The Mechanic Street Pumping Station pumps 

all of the wastewater collected throughout the City of Portsmouth to the Peirce Island WWTP.  

Wastewater flowing into the Mechanic Street pumping station is screened using an Infilco 

Degremont Inc. 1-inch mechanically cleaned climber screen.  Debris caught in the screen is 



Underwood Engineers, Inc 5-5  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec5.doc  Portsmo

removed by a rake, which elevates the debris to a mechanical grinder.  The grinder macerates the 

screenings and reintroduces them into the wastewater stream where they are pumped to the 

WWTP.  At the WWTP, wastewater flows into an aerated grit chamber where grit is removed.  

Screenings removal was identified in EER’s 1996, “Water and Sewer Operational Study”.  

Screenings were causing problems in the primary effluent sand filters (PEF) during periods of 

high flow.  The PEF manufacturer now recommends installing ¼ -inch opening fine screens 

before PEFs.  If the PEFs are brought into service full time a new fine screen may be necessary to 

ensure efficient operation. 

The existing grinder at the Mechanic Street pumping station has been a maintenance problem and 

is currently inoperable.  The City has piloted a screenings wash press and is scheduled to replace 

the grinder with this wash press in the Spring of 2000.  This system washes the organic matter off 

the screenings and dewaters the material reducing its volume and potential for odors.  Additional 

work necessary at the Mechanic Street pumping station is discussed in Section 4 of this report.  



Underwood Engineers, Inc 5-6  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec5.doc  Portsmo

TABLE 5-3 

UNIT PROCESS CAPACITY 

Unit Process Design Capacity 1998 2010 2020

% Capacity Utilized 

Septage    0.008 mgd 25% 25% 25% 

         

Grit Removal   21.12 mgd 104% 104% 104% 

         

Primary Clarifier        

 ADF   10.89 mgd 51% 62% 74% 

 Peak Day  10.89 mgd  >100%  >100%  >100% 

 Peak Hr   27.21 mgd 80% 80% 80% 

         

Sand Filters        

 ADF   6.00 mgd 91% 113% 134% 

 Peak Day  9.00 mgd  >100%  >100%  >100% 

 Peak Hr   22.00 mgd  >100%  >100%  >100% 

         

Chlorine Contact Tanks      

  @ ADF   30 min 81% 99% 118% 

  @ Peak Flow  15 min 161% 161% 161% 

         

Belt Filter Press (30 hr/week)      

 Average Loading  66,000 lb/week 35% 49% 63% 

 Peak Month Average Loading   47% 67% 87% 

 Peak Month With Chemical 

Addition (20 ppm FeCl3)

  61% 84% 109% 

         

Gravity Thickener       

Range of Allowable Loadings 18 -28 #/sf * day    

 Average Loading  14 #/sf * day 21% 27% 37% 

 Peak Month  Loading w/chem 21 #/sf * day 35% 50% 63% 

         

Sludge Storage Tank ( @ 3% solids)      

Recommended   3 days    

 Average Loading  2.25 days 79% 112% 144% 

 Peak Month Average Loading  -- days 109% 153% 200% 

 With Chemical Addition  -- days 138% 195% 250% 



Underwood Engineers, Inc 5-7  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec5.doc  Portsmo

5.5.1.2 Grit Removal 

Treatment at the WWTP begins with the aerated grit chamber.  Flow from Mechanic Street 

pumping station, the Town of New Castle, the primary effluent filter backwash, the septage 

receiving tanks and the belt filter press wash water all combine at the influent trough of the 

aerated grit chamber.  The grit chambers are comprised of two 22,000 gallon tanks, two positive 

displacement blowers, two grit screw conveyors, three grit pumps and a grit wash/dewatering 

unit.  Air is supplied by diffusers at the bottom of each tank to create a rolling action in the tanks.  

The lighter organic matter is kept in suspension while grit and heavier solids fall to the sloped 

tank bottom.  The accumulated solids are conveyed to a suction sump for the grit pumps.  Due to 

excess wear from sand carry over from the primary effluent filters the grit screw conveyors on 

the bottom of each grit tank were removed.    

In addition to the grit screw conveyors, the grit wash/dewatering unit is worn out and needs 

replacement.  Currently the grit wash/dewatering unit is located in the sludge dewatering room.  

The moist corrosive atmosphere of that area has contributed to the corrosion of the grit 

wash/dewatering unit.  Possible relocation of a new grit wash/dewatering unit to the scum 

concentrator building would help reduce the corrosion on this equipment and extend its life.  

This would create a separate side stream of grit which would have to be dealt with in addition to 

the dewatered sludge. 

5.5.1.3  Preliminary Treatment Summary 

The preliminary equipment is adequately sized to handle the peak flow of 22 mgd.  However, 

maintenance is required to ensure the equipment can meet this capacity.  The following are the 

major items which should be addressed.  A complete list of items associated with the preliminary 

treatment process is listed in Appendix 5-1. 

• As discussed in Section 4 of this report, the Mechanic Street pumping station’s pumps are 

not pumping at the 22 mgd rate specified.  This pump system should be fully evaluated to 

determine the cause of and solution to this problem.



Underwood Engineers, Inc 5-8  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec5.doc  Portsmo

• The screenings grinder at the Mechanic Street pumping station is a maintenance problem and 

is now inoperable and needs replacement.  Currently a project is underway to replace the 

grinder with a screenings wash dewatering system which will remove the screenings from 

the waste stream. 

• The grit screws in the aerated grit chambers should be replaced.  The system was designed to 

allow grit to settle and concentrate on the bottom of the grit tank.  The screws would convey 

grit to a sump where the grit pumps would pump to the grit washer.  Currently the grit 

pumps are run continuously to avoid grit accumulation.  This additional pumping adds to the 

operation and maintenance cost of this equipment. 

• Replace and relocate the grit concentrator in the scum building.  The existing grit 

concentrator needs replacement due to corrosion and wear.  The existing concentrator 

location, in the sludge dewatering building, requires that grit slurry be pumped over 200 feet.  

Current design practice recommends minimizing the distance grit is pumped to reduce 

clogging and problems with pipe wear.  

5.5.2 Primary Treatment 

Wastewater flows from the aerated grit chambers to a 22-foot by 12-foot distribution structure 

where flow is split between two 76-foot diameter primary clarifiers.  Each clarifier can be 

isolated for maintenance by closing one of the 30-inch sluice gates located at the distribution 

structure.  The distribution structure has provision for an additional clarifier at some future time.   

Wastewater enters the two 76-foot clarifiers, where solids are settled out to form primary sludge. 

Typically, solids removed in the primary clarifier will account for approximately 25% to 30 % of 

the non-soluble influent BOD and 40 % to 60 % of the influent TSS.  The settled sludge is 

scraped to a center sludge hopper by rake arms.  The sludge is removed by three 130 gallon per 

minute (gpm) sludge pumps which pump the sludge to a gravity thickener.  The pumps are 

configured to have one pump wasting sludge from each clarifier with one pump as a back up. 

The clarifiers are equipped with scum collectors, which automatically remove surface scum for 

the entire clarifier surface, and deposits it in scum storage tanks. 



Underwood Engineers, Inc 5-9  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec5.doc  Portsmo

5.5.2.1  Primary Clarifiers 

Clarifier performance is based on a number of factors including detention time, surface overflow 

rate, solids loading rate, volume of stored sludge and side water depth.  As overflow rates 

increase, removal efficiency decreases.  The 76-foot diameter primary clarifiers were designed 

for an average daily overflow rate of 606 gallons per day per square foot (gpd/sf) and a peak 

overflow rate of 2,425 gpd/sf (approximately 22 mgd).  These values are within the 

recommendations of the Guidelines for the Design of Wastewater Treatment Works (TR-16).  

However, sustained flows above the average overflow rate will reduce removal efficiency and 

potentially lead to solids loss from the clarifiers.  An alternative method of clarifier evaluation 

uses side water depth and detention time to determine allowable surface overflow rates.  Using 

this method the existing clarifiers are rated at 5.4 mgd average daily flow and 10.8 mgd peak 

hourly.  Operational data and observations by the WWTP operators appear to support this lower 

allowable overflow rate and indicate a third primary clarifier may be necessary if peak flows over 

10.8 mgd occur for extended periods of time.  Based on WWTP and CSO flow records, average 

daily flow exceeding 10.8 mgd occur approximately 4 percent of the time or 15 days per year.  

Treatment plant records were reviewed to determine if there was a correlation between high 

flows (> 10.8 mgd) and NPDES violations.  Based on plant records no clear pattern was evident.  

However, solids lost from the clarifiers settle and accumulate in the chlorine contact tanks (CCT) 

and effect disinfection efficiencies.  This issue will be discussed further below. 

5.5.2.2  Primary Waste Sludge Pumps

The existing 130 gpm pumps are adequate for projected flows and loads.  Balancing the flow of 

sludge wasted from each clarifier can be improved by installation of an additional inline flow 

meter.  Installation of an inline sludge grinder(s) on the discharge piping will help minimize the 

clogging of the thickened sludge waste line from the gravity thickener (see Solids Handing 

Memo Appendix 5-3).  



Underwood Engineers, Inc 5-10  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec5.doc  Portsmo

5.5.2.3 Primary Treatment Summary 

The primary treatment equipment is sized to handle the hydraulic peak flow of 22 mgd.  

However, lower solids removal efficiencies at higher flows may reduce disinfection efficiency in 

the chlorine contact tank.  Maintenance is required to ensure the equipment can continue to meet 

this capacity.  The following are major items, which should be addressed.  A complete list of 

items associated with the primary treatment process is listed in Appendix 5-1. 

• Construct a new primary clarifier if, after sewer separation projects, average daily flows 

continue to exceed 10.8 mgd four percent of the year and solids carry over is shown to 

contribute to permit violations  

• Replace existing clarifier mechanisms within the next 10 years 

5.5.3 Advanced Primary Treatment (Primary Effluent Filters) 

From the two primary clarifiers, effluent can flow directly to the chlorine contact tank (CCT) for 

disinfection or to the primary effluent filters (PEFs).  The PEFs are eight Zimpro “Hydro-Clear” 

sand filters designed to handle 6 mgd average daily flow, 9 mgd peak daily flow and a hydraulic 

peak of 22 mgd.  The filtered effluent is pumped to a parshall flume for flow measurement prior 

to the CCT.

The primary effluent filter was designed to remove 50 to 70% TSS to aid in disinfection by 

removing clumps of solids that could shield bacteria.  Although it was not designed specifically 

for BOD removal, it was anticipated that the PEFs would provide an additional 30 to 50% 

removal of BOD.  However, since start-up the PEFs have had limited success meeting the TSS 

removal efficiency and have not significantly increased BOD removal efficiency over that 

achieved by the primary clarifiers.  The PEF system has been a maintenance problem since it 

went on line.  Currently the system is off-line and requires a significant overhaul to ensure long 

term operation.  Included in Appendix 5-1 is a list of PEF maintenance items identified as part of 

this update.

This 201 Facilities Update performed a desktop evaluation of the PEF system.  The evaluation 

included a review of maintenance records, treatment efficiency and a limited literature review to 



Underwood Engineers, Inc 5-11  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec5.doc  Portsmo

determine the causes of the continuing problems with the filter system.  Concurrent with this 

report, the City performed pilot studies on two alternate filter systems, a Dynasand filter by 

Parkson and an Aqua Disk by Aqua Aerobics.  Equipment data sheets and pilot results are 

included in Appendix 5-4.  Both units appeared to provide some benefit, however, due to the 

limited scope of the pilot studies no recommendations can be made.  If filtration is required to 

meet permit limits and the existing PEFs are used as a backup system, a long term pilot 

evaluation should be performed to ensure the system selected as the primary filters can handle the 

varied flows and loads a full scale unit would see.  In addition, the City has contacted the PEF 

design engineers (Earth Tech) and asked them to determine what it would require to make the 

PEFs functional again and if the system can reliably meet the 301 (h) requirement of 30 percent 

removal of BOD5 which became effective in 1994.

As an alternative to primary effluent filtration, the City is currently performing a full-scale pilot 

evaluation of chemically enhanced primary clarification.  Chemically enhanced primary 

clarification using metal salts with or without polymer can be used to enhance removal efficiency 

and improve clarifier performance at high flows.  The City of Portsmouth is using a ferric 

chloride polymer blend and polymer to improve BOD5 removal efficiency to meet the 30% 

removal requirement of the City’s 301 (h) wavier.  Data collected from the pilot study to date 

indicate an average 40% removal of BOD5.  With the exception of August 1999, the pilot study 

data, shows that chemically enhanced primary clarification should allow the Peirce Island 

WWTP to meet the permit requirement for BOD5 removal efficiency.  In August of 1999, dry 

weather flows increased the influent concentration of BOD5 to around 300 mg/L.  Jar tests 

showed that the ferric polymer blend dosage needed to be higher (~30 ppm) to obtain the 

removal efficiency required.  However, the chemical metering pumps were not large enough and 

new pumps were not installed until mid September, after the August permit violations.  It appears 

that the increased dosage would have worked to remove the BOD5, but the incident shows that 

additional treatment may be necessary to meet BOD5 limits in the future.  The City is working 

with Underwood Engineers, Inc. to pilot the existing PEFs in conjunction with the chemically 

enhanced primary clarifiers. This pilot will help determine the need for additional treatment to 

meet the City’s NPDES and 301 (h) permit waiver requirements during periods of high strength 



Underwood Engineers, Inc 5-12  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec5.doc  Portsmo

influent and as organic loads to the plant increase over time.  In addition, this pilot will better 

define the actual sizing required for a new chemically enhanced primary clarification system.  

A cost-effective evaluation of the filtration options and chemically enhanced primary 

clarification are presented in Section 6 of this report.

5.5.4 Effluent Flow Meter 

From the PEFs, flow is pumped to a 30-inch Parshall flume before it is split to the two chlorine 

contact tanks.  The 30-inch Parshall flume is adequate up to future peak flows of approximately 

27 mgd.  The current piping configuration does not allow measurement of flow that by-passes the 

PEFs.  This affects the ability to flow pace chlorination and dechlorination dosing.  During 

periods when the PEFs are by-passed, the flow signal from the Mechanic Street pumping station 

is used to pace the chlorine feed pumps.  This is an acceptable short-term solution, however, it is 

not the most accurate location to measure flow in the CCT because of the lag in actual flow 

throughout the entire plant.  The goal of disinfection systems should be to minimize the lags 

between measurement and chemical dosage of effluent to be disinfected.  Good design practice 

requires a flow meter adjacent to the CCT. 

5.5.5  Disinfection System 

Primary effluent from the Peirce Island Wastewater Treatment Plant is disinfected with sodium 

hypochlorite and dechlorinated with sodium metabisulfite prior to final discharge to the 

Piscataqua River.  The City’s NPDES permit requires a total coliform concentration of 70 

colonies per 100 ml and a chlorine residual of less than 1 mg/L.  Because of the difficulties 

meeting the total coliform limit the City has been performing side by side tests for fecal coliform.  

The City currently can meet the fecal coliform limits and has requested a permit modification. 

The Disinfection system is comprised of chemical storage, chemical feed system, chemical 

mixing and the chlorine contact tank (CCT). 

5.5.5.1 Chemical Storage 



Underwood Engineers, Inc 5-13  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec5.doc  Portsmo

Sodium hypochlorite and sodium metabisulfite are stored in two 10,000-gallon tanks.  During 

summer months the existing storage capacity for sodium hypochlorite is inadequate and 

deliveries must be made weekly.  Because regular deliveries are hard to guarantee, an additional 

10,000 gallons of Hypochlorite storage capacity should be installed. 

5.5.5.2 Chemical Metering Pumps 

Four 240-gallon per hour (gph) chemical metering pumps are used to feed sodium hypochlorite 

to the chlorine mix chamber.  Assuming future flows do not exceed 22 mgd this capacity is 

adequate.  Two 48 gph chemical metering pumps are used to feed sodium metabisulfite to the 

dechlorination chamber of the CCT.  According to the treatment plant operators chlorine residual 

concentrations are at times as high as 50 mg/L.  With chlorine residuals of 50 mg/L the sodium 

metabisulfite pumps may not be adequate to provide enough chemical to dechlorinate at flows 

above 17.5 mgd. 

5.5.5.3 Chlorine Contact Tanks 

As constructed, the CCT’s provide approximately 10 minutes of detention time at the peak flow.  

The City was given a waiver to allow a detention time less than the 15 minutes required by 

NHDES.  As a condition of the waiver, pre-chlorination before the primary effluent filters 

(PEF’s) was to provide additional contact time (see copy of NHDES waiver in Appendix 5-5).      

Disinfection efficiency is based on adequate chlorine dosage and detention time to provide the 

kill necessary to meet permit requirements.  The formula below shows the relationship between 

chlorine dosage and contact time (ct).

Y = Yo[1 + 0.23 ct]^-3

Y = Total Coliform in Final Effluent   c = chlorine residual at end of CCT 

Yo = Total Coliform in Primary Effluent  t = detention time  

(Source: White’s Handbook on Chlorination and Alternative Disinfectants)  

In order to maintain a given ct as flow increases, either detention time or chlorine concentration 

needs to increase.  Because the dimensions of the CCT’s fix detention time, the operators can 

only increase chlorine dosage as flow increases. Based on theory, the Peirce Island Wastewater 



Underwood Engineers, Inc 5-14  201 Facilities Plan Update 

C:\Program Files\Adobe\Acrobat 4.0\Acrobat\plug_ins\OpenAll\Transform\temp\785sec5.doc  Portsmo

Treatment Plant requires a chlorine residual of 31 mg/L at 16 mgd of flow in order to provide 

adequate kill. In addition to chlorine dosage and detention time, disinfection efficiency is 

affected by TSS concentration due to the “clumping phenomenon” (White, 1992).  Higher 

concentrations of solids in the effluent shield bacteria requiring additional chlorine and detention 

time to ensure adequate kill. 

A review of NPDES permit violations at the wastewater treatment plant indicates that inadequate 

disinfection has been a reoccurring problem.  According to plant operators, violations tend to 

occur during periods of high flow or when chlorine residuals are below 25 mg/L.  Our evaluation 

indicates that a number of factors are likely contributing to the poor performance of the CCT’s.  

These factors include: 

• High residual chlorine concentration requirements and difficulty maintaining consistent 

chlorine residual. 

• “Clumping Phenomenon” = Solids in the effluent act as a shield for bacteria. 

• Inadequate detention time at flows above 14 mgd. 

• Inadequate mixing of chlorine or short-circuiting of flow in the rapid mix chambers. 

• Poor flow pattern through the CCT’s, dead zones and areas of high velocity. 

• Solids accumulation and the difficulty cleaning the CCT’s.  

Based on the Ten States Standards, NEIWPCA TR-16, and The Handbook of Chlorination by 

White 1992, CCT’s should be designed to provide plug-flow and avoid velocity gradients to 

achieve optimum disinfection.  Previous evaluations by other consultants showed significant 

increases in velocity at the baffle wall and at different depths of flow (See Appendix 5-5).  

Inspection of the tanks conducted as part of this evaluation revealed areas of solids accumulation, 